TRAVAINI
PLUMPS LISA

Liquid Ring & Rotary Vane Vacuum Pumps and Systems

PVL105-105/B

PVL105/105B
DESCRIPTION PART NUMBER QUANTITY
1 BODY OF PUMP 204149 1
2 MOTOR SIDE COVER 203920 1
3 EXTERNAL SIDE COVER 203922 1
4 ROTOR 203924 1
5 6205 BEARING 000132 2
6 LR 25X30X30 RING 004448 1
7 8X7X30 KEY 000077 1
8 VANE EU105 150X44X4,86 203926 3
9 BABSL 30X40X7 SEAL RING 000319 2
10 SEEGER J.42 003928 1
11 42X52X0, 10-0,15 DIN988 SPACE 003929 1
WASHER
12 D.52 SHIM RING 003930 1
13 M.8X40 HEX SCREW FLANGED 003931 9
AND KNURLED
14 4562 O RING 003932 2
15 5X24 PIN 002608 4
16 PUMP SIDE COUPLING HALF 204403 1
17 ELASTIC COUPLING INSERT 004405 1
18 BODY OF PUMP-SPACER 003974 1
GASKET
19 PUMP-TANK GASKET 203936 1
20 ¥4’G FITTING + NON RETURN 303938 1
VALVE
21 SILENCER 003939 1
22 D.36/10X2 RUBBER DISCK 000711 3
23 SUPPORT VALVE DISK 203827 3
EU105/205/300
24 D.6 ELASTIC WASHER DIN 7980 002505 3
R150
25 M6X20 HEX SOCKET HEAD 000025 3
SCREW
26 SPACER-TANK GASKET 003973 1
27 M8 NUT FLANGED AND KNURLED 002676 10
28 FAN COVER SLEEVE 203964 1
29 SLEEVE LOWER SAFETY MESH 003966 1
30 SLEEVE SIDE SAFETY MESH 003967 1
31 SLIVE UPPER SAFETY MESH 003968 1
32 M6X12 HEX.SCREW FLANGED 002688 12
AND KNURLED
33 VIBRATION DAMPING FOOT 000665 4
34 TANK 203941 1
35 LOWER TANK COVER GASKET 003943 2
EU105
36 EXTERNAL SIDE LOWER TANK 203944 1

COVER EU105




TRAVAINI PVL105-105/8
PUMPS LISA

Liquid Ring & Rotary Vane Vacuum Pumps and Systems

PVL105/105B
DESCRIPTION PART NUMBER QUANTITY

37 MOTOR SIDE LOWER TANK 203946 1
COVER EU105

38 UPPER TANK COVER GASKET 003948 2

39 MOTOR SIDE UPPER TANK 203949 1
COVER EU105

40 EXTERNAL SIDE UPPER TANK 203951 1
COVER

41 %"G FILLING-DISCHARGE PLUG 001565 2

42 1” OIL SIGHT GLASS 002555 1

43 TANK DEMISTER 003953 1

44 TANK MICRO-STRETCHED 203954 1
SHEET

45 D.8 ELASTIC WASHER 000069 1

46 STAY BOLT FOR EXHAUST 203956 1
FILTER

47 EXHAUST FILTER 003957 1

48 DISK FOR EXHAUST FILTER 203958 1

49 D.8 WASHER 000064 1

50 D.8 8-16X1 Al WASHER 002612 1

51 M8X25 HEX SOCKET HEAD 000021 17
SCREW

52 ¥’G Al WASHER 002260 1

53 ¥4’G HEXAGON SOCKET HEAD 000410 1
PLUG

54 BASE PLATE 003972 1

55 M10X30 HEXAGON SCREW 003969 4
FLANGED AND KNURLED

56 M10X20 HEXAGON SCREW 002998 4
FLANGED AND KNURLED

57 M8X40 HEXAGON SOCKET STUD 002560 6
BOLT

58 M8X40 HEXAGON SOCKET 000027 4
HEAD SCREW

59 M10X45 HEXAGON SOCKET 004131 2
HEAD SCREW

60 M10 EYEBOLT 000691 1

61 M10X75 HEX. SOCKET HEAD 004348 1
SCREW

62 SCREW FOR ¥4"G FITTING 003979 4

63 Y" GAS CU WASHER 001712 8

64 MOTOR SIDE OIL PIPE 003975 1

65 EXTERNAL SIDE OIL PIPE 003976 1

66 ¥2’G SCREW WITH NON RETURN 303157 1
VALVE

67 1/8"G Al WASHER 002259 4




TRAVAINI PVL105-105/B
PUMPS LISA

Liquid Ring & Rotary Vane Vacuum Pumps and Systems

QTY PVL
DESCRIPTION PART NUMBER | 105-105/B

68 1/8"G HEXAGON SOCKET 002694 4
PLUG

69 2" SCREW WITH PLUG FOR 303302 1
EU/B

70 RECOVERY PIPE B VERSION 003977 1

71 1/8"G HOLLOW BOLT 002660 1

72 1/8"GAS CU WASHER 002661 4

73 SCREW FOR 1/8"G FITTING 304491 1
FOR B VERSION

74 INLET GASKET 002578 2

75 INLET VALVE BODY 202541 1

76 SUPPORT VALVE DISK 202542 1

77 D.53/10X3 RUBBER DISK 000713 1

78 UNI 7473 M5 NYLON 002610 1
LOCKNUT

79 M5X25 HEXAGON SOCKET 002543 1
HEAD SCREW

80 D.63 FILTERING MESH 201101 1

81 INLET PORT 202579 1

82 M6X40 HEXAGON SOCKET 000033 4
HEAD SCREW

83 CASING 303933 1

84 CASING SHEAT (A) 102583 1

85 DISK FOR CASING 203155 1

86 M8X20 HEXAGON SOCKET 000016 1
HEAD SCREW

87 MOTOR FLANGE 203970 1

88 MOTOR SIDE COUPLING 204402 1
HALF

89 FAN HUB 203962 1

90 M6X20 HEXAGON SCREW 002689 4
FLANGED AND KNURLED

91 D.200X72 FAN 003961 1

92 M6X16 HEXAGON SCREW 003828 4
FLANGED AND KNURLED

93 M6 NUT FLANGED AND 004473 4
KNURLED

94 M6X12 HEXAGON SOCKET 000337 1
STUD BOLT

95 ELECTRIC MOTOR 1

% ISO 7089 D.12 ELASTIC 000059 4
WASHER

97 UNI 1751 R150 D.12 ELASTIC 002386 4
WASHER

98 M12X30 HEX SCREW 000232 4




KMO105 BASE 000 Kit KIT, ROUTINE SERVICE, PVL105
Unit of Quantity
Component item Code Revision Type Description Measure Per Bill
003948 GASKET, TANKCOVER, UPPER EACH 1
003957 FILTER, EXHAUST, PVL105 EACH 1
004405 COUPLING, INSERT, PVL105 & 160 EACH 1
KMS105 BASE 000 Kit KIT, EXTENDED SERVICE, PVL105
Unit of Quantity
Component ltem Code Rewision Type Description Measure Per Bill
000132 BEARING, PVL105 EACH 2
003957 FILTER, EXHAUST, PVL105 EACH 1
004405 COUPLING, INSERT, PVL105 & 160 EACH 1
004448 RING, PVL105 & PVL160 EACH 1
203926 VANE, PVL105 EACH 3
GC105E 000 KIT KIT, PAPERGASKET, PVL105 EACH 1
GV105E 000 KIT KIT, VITON GASKET, PVL105 EACH 1



